
Installation Instructions 
Ford Escape 

Mazda Tribute 

Part Numbers: 
75118, 87635 
44723, 70636, 
78219 U-Haul 

Hitch Shown In Proper Position 
Equipment Required: Tin Snips 

Wrenches:  10mm, 11/16, 18mm 
Drill Bits:  None 

1. Remove heat shield on 2002 and earlier models. 
2. Fishwire carriage bolts and blocks thru access hole in end of frame as shown in Figure 1. 
 Note: Keep carriage bolts and blocks independent of each other for fishwiring (see Figure 3). 
3. Raise hitch into position and install conical toothed washers and hex nuts. 
 Note: Be careful not to push fasteners back into frame. 
4. Trim heat shield as shown in Figure 2. 
5. Reinstall heat shield using existing fasteners, except over hitch bracket use new M6 hex bolt and flat washer supplied with hitch (see Figure 4). 

Tighten M6 x 1.00 CL8.8 fasteners with torque wrench to 10 Lb.-Ft. (14 N*M) 

 © 2002, 2009, 2010, 2014 Cequent Performance Products – Printed in Mexico Sheet 1 of 6 N75118 05-15-24 Rev. C 

 Qty. (6) Carriage Bolt 7/16-14 x 1/3/4 GR5  Qty. (6) Hex Nut 7/16-14 

 Qty. (6) Spacer Block ¼” x 1 x 3  Qty. (1) Hex Bolt M6 x 1.00 x 20mm CL8.8 

 Qty. (6) Conical Toothed Washer 7/16”  Qty. (1) Flat Washer ¼” 

Tighten all 7/16-14 GR5 fasteners with torque wrench to 50 Lb.-Ft. (68 N*M) 

Note: check hitch frequently, making sure all fasteners and ball are properly tightened.  If hitch is removed, plug all holes in trunk pan or other body panels to prevent 
entry of water and exhaust fumes.  A hitch or ball which has been damaged should be removed and replaced.  Observe safety precautions when working beneath a 
vehicle and wear eye protection.  Do not cut access or attachment holes with a torch. 
This product complies with safety specifications and requirements for connecting devices and towing systems of the state of New York, V.E.S.C. Regulation V-5 and 
SAE J684. 
 

Fastener Kit: F75118 

Do Not Exceed Lower of Towing Vehicle 
Manufacturer’s Rating or 

Hitch type Max Gross 
Trailer WT (LB) 

Max Tongue 
WT (LB) 

Weight Distributing 5000 (2270 Kg.) 500 (227 Kg.) 
Weight Carrying 

Ball Mount 3500 (1589 Kg.) 350 (159 Kg.) 

Wiring Access Location:  SUV, SUV2 

Form: F205 Rev A  5-6-05 

Fascia 
Frame Rail 

Frame Rail 
Access Hole 
Both Sides 

Heat Shield 
Attachment Holes 

Kink fishwire 
To keep block 
Independent of bolt 

Figure 3 

2”-4” 

Figure 4  
 

Heat Shield 
Bracket Frame Rail 

 

Fasteners Typical 
Both Sides 

Figure 1 

Heat Shield 

  11-1/4” 
(286 mm) 

 3-3/4” 
(95mm) 

     2” 
(51mm) 

Trim ¾” wide slot 

Notch this Area 

       Figure 2 
(2002 and Earlier Models) 



Installation Instructions 
Ford Escape 

Mazda Tribute 
Optional Installation with existing O.E.M. Class 2 

Integrated Hitch/Bumper 

Part Numbers: 
75118, 87635, 
44723, 70636, 
78219 U-Haul 

Hitch Shown In Proper Position 

Equipment Required: Tin Snips 

Wrenches:  10mm, 11/16, 18mm 
Drill Bits:  7/16”, ½” 

Optional Installation with Existing O.E.M. Class 2 Integrated Hitch/Bumper 
1. Remove heat shield on 2002 and earlier models 
2. Raise hitch into position and loosely install hex bolts into existing weldnuts. 
3. Using hitch as a template, drill 7/16” hole thru center attachment slot at a slight angle towards the center of the vehicle. 
4. Lower aftermarket hitch and open 7/16” hole to ½” 
5. Open 5/8” x 15/16” slot forward of foremost bolt hole to accept 1” x 3” block. 
6. Fishwire block and carriage bolt through the access hole into the drilled hole. 
7. Raise hitch into position using new fasteners. 
8. Tighten all 7/16-14 GR5 fasteners with torque wrench to 50 Lb.-Ft. (68 N*M) 
 Tighten all M12 x 1.75 CL10.9 fasteners with torque wrench to 75 Lb.-Ft. (102 N*M) 
9. Trim heat shield as shown in Figure 2. 
10. Reinstall heat shield using existing fasteners, except over hitch bracket use new M6 hex bolt and flat washer supplied with hitch (see Figure 4). 

Tighten all M12 x 1.75 CL10.9 fasteners with torque wrench to 75 Lb.-Ft. (102 N*M) 

 © 2002, 2009, 2010, 2014 Cequent Performance Products – Printed in Mexico Sheet 2 of 6 N75118 05-15-24 Rev. C 

 Qty. (2) Carriage Bolt 7/16-14 x 1/3/4 GR5  Qty. (1) Hex Bolt M6 x 1.00 x 20mm CL8.8 

 Qty. (2) Spacer Block ¼” x 1 x 3  Qty. (1) Flat Washer ¼” 

 Qty. (2) Conical Toothed Washer 7/16”  Qty. (4) Hex Bolt M12 x 1.75 x 45mm CL10.9 

 Qty. (2) Hex Nut 7/16-14  Qty. (4) Conical Toothed Washer ½” 

Tighten all 7/16-14 GR5 fasteners with torque wrench to 50 Lb.-Ft. (68 N*M) 

Note: check hitch frequently, making sure all fasteners and ball are properly tightened.  If hitch is removed, plug all holes in trunk pan or other body panels to prevent 
entry of water and exhaust fumes.  A hitch or ball which has been damaged should be removed and replaced.  Observe safety precautions when working beneath a 
vehicle and wear eye protection.  Do not cut access or attachment holes with a torch. 
This product complies with safety specifications and requirements for connecting devices and towing systems of the state of New York, V.E.S.C. Regulation V-5 and 
SAE J684. 
 

Fastener Kit: F75118 

Do Not Exceed Lower of Towing Vehicle 
Manufacturer’s Rating or 

Hitch type Max Gross 
Trailer WT (LB) 

Max Tongue 
WT (LB) 

Weight Distributing 5000 (2270 Kg.) 500 (227 Kg.) 
Weight Carrying 

Ball Mount 3500 (1589 Kg.) 350 (159 Kg.) 

Wiring Access Location:  SUV, SUV2 

Form: F205 Rev A  5-6-05 

Fascia 

1-1/4” O.E.M. 
Hitch 

Frame Rail 

Tighten M6 x 1.00 CL8.8 fastener with torque wrench to 10 Lb.-Ft. (14 N*M) 

Frame Rail 

Access Slot 
Both Sides 

Existing Weldnuts 

Existing O.E.M. 
Hitch/Bumper 

Drilled Hole 
Both Sides 

Heat Shield 
Attachment Holes 

 

Fasteners Typical 
Both Sides 

 



Instructions d’installation 
Ford Escape 

Mazda Tribute 

Numéro de pièce : 

75118, 87635, 
44723, 70636, 
78219 U-Haul 

Attelage montré dans la position 
appropriée 

Équipement requis : Cisaille 

Clés :  10 mm, 11/16, 18 mm 
Mèches :  Aucune 

1. Enlever l'écran thermique sur les modèles 2002 ou antérieurs. 
2. À l’aide d’un fil de tirage, acheminer les boulons de carrosserie et les blocs à travers la fente d’accès à l'extrémité du cadre, comme illustré à la 

figure 1. 
 Remarque : Garder les boulons de carrosserie à l'écart des blocs sur le fil de tirage (voir Figure 3). 
3. Soulever l'attelage en position et installer les rondelles coniques dentées et les écrous hexagonaux. 
 Remarque : Veiller à ne pas repousser la visserie dans le cadre. 
4. Découper l'écran thermique comme illustré à la figure 2. 
5. Réinstaller l'écran thermique à l'aide des fixations existantes, mais au-dessus du support d'attelage, utiliser un nouveau boulon hexagonal M6 

et une rondelle plate fournis avec l'attelage (voir Figure 4). 

Serrer toute la visserie M6 x 1.00 CL8.8 au couple de 10 lb-pi (14 N*M). 

 © 2002, 2009, 2010, 2014Cequent Performance Products - Imprimé au Mexique Feuille 3 de 6 N75118 05-15-24 Rev. C 

 Qté (6) Boulon de carrosserie 7/16-14 x 1-3/4 GR5  Qté (6) Écrou hexagonal 7/16-14 

 Qté (6) Bloc espaceur ¼” x 1 x 3  Qté (1) Boulon hexagonal M6 x 1.00 x 20mm CL8.8 

 Qté (6) Rondelle conique dentée 7/16”  Qté (1) Rondelle plate – 1/4” 

Serrer toute la visserie 7/16-14 GR5 au couple de 50 lb-pi (68 N*M). 

Remarque : Vérifier l’attelage fréquemment, en s’assurant que toute la visserie et la boule sont serrées adéquatement.  Si l’attelage est enlevé, boucher tous les trous 
percés dans le coffre ou la carrosserie afin de prévenir l’infiltration d’eau ou de gaz d’échappement.  Un attelage ou une boule endommagés doivent être enlevés et 
remplacés.  Observer les mesures de sécurité appropriées en travaillant sous le véhicule et porter des lunettes de protection.  Ne jamais utiliser une torche pour découper 
un accès ou un trou de fixation.  Ce produit est conforme aux normes V-5 et SAE J684 de la V.E.S.C. (État de New York) concernant les spécifications en matière de 
sécurité des systèmes d’attelage. 

Visserie : F75118 

Ne pas excéder les spécifications de poids du 
fabricant du véhicule de remorquage, ni : 

Type d’attelage Poids brut max. 
de la remorque (lb) 

Poids max. au 
timon (lb) 

Répartition de la charge 5 000 (2 270 kg) 500 (227 kg) 
Capacité de charge 
Montage sur boule 3 500 (1 589 kg) 350 (159 kg) 

Points d’accès au câblage :  SUV, SUV2 

Form: F205 Rev A  5-6-05 

Carénage 
Longeron 

Longeron 
Trou d’accès 
des deux côtés 

Écran thermique 
Trous de fixation 

Plier le fil de tirage 
pour garder le bloc 
à l'écart du boulon 

Figure 3 

2”-4” 

Figure 4  
 

Écran thermique 
Support Longeron 

 

Visserie similaire 
des deux côtés 

Figure 1 

Écran  
thermique 

  11-1/4” 
(286 mm) 

 3-3/4” 
(95mm) 

     2” 
(51mm) 

Découper une fente  
de ¾” de large 

Encocher cette zone 

       Figure 2 
(2002 et modèles antérieurs) 



Instructions d’installation 
Ford Escape 

Mazda Tribute 
Installation facultative avec attelage/pare-chocs 

intégré de Classe 2 d’origine. 

Numéro de pièce : 
75118, 87635, 
44723, 70636, 
78219 U-Haul 

Attelage montré dans la position 
appropriée 

Équipement requis : Cisaille 

Clés :  10 mm, 11/16, 18 mm 
Mèches :  7/16”, ½” 

Installation facultative avec attelage/pare-chocs intégré de Classe 2 d’origine existant. 
1. Enlever l'écran thermique sur les modèles 2002 ou antérieurs. 
2. Soulever l’attelage en position et poser sans trop serrer les boulons hexagonaux dans les écrous à souder existants. 
3. En utilisant l’attelage comme gabarit, percer un trou de 7/16 po dans la fente de fixation centrale avec un léger angle vers le centre du 

véhicule. 
4. Abaisser l'attelage (ajouté et non d’origine) et agrandir le trou de 7/16 po à ½ po. 
5. Agrandir la fente 5/8 x 15/16 po qui se trouve à l'avant du trou de boulon le plus à l'avant pour faire passer un bloc 1 x 3 po. 
6. À l’aide d’un fil de tirage, faire passer le bloc et le boulon de carrosserie à travers le trou d’accès puis dans le trou percé. 
7. Soulever l’attelage en position à l'aide des nouvelles fixations. 
8. Serrer toute la visserie 7/16-14 GR5 au couple de 50 lb-pi (68 N*M). 
 Serrer toute la visserie M12 x 1.75 CL10.9 au couple de 75 lb-pi (102 N*M). 
9. Découper l'écran thermique comme illustré à la figure 2. 
10. Réinstaller l'écran thermique à l'aide des fixations existantes, mais au-dessus du support d'attelage, utiliser un nouveau boulon hexagonal M6 

et une rondelle plate fournis avec l'attelage (voir Figure 4). 

Serrer toute la visserie M12 x 1.75 CL10.9 au couple de 75 lb-pi (102 N*M). 

© 2002, 2009, 2010, 2014 Cequent Performance Products - Imprimé au Mexique Feuille 4 de 6 N75118 05-15-24 Rev. C 

 Qté (2) Boulon de carrosserie 7/16-14 x 1-3/4 GR5  Qté (1) Boulon hexagonal M6 x 1.00 x 20mm CL8.8 

 Qté (2) Bloc espaceur ¼” x 1 x 3  Qté (1) Rondelle plate – 1/4” 

 Qté (2) Rondelle conique dentée 7/16”  Qté (4) Boulon hexagonal M12 x 1.75 x 45mm CL10.9 

 Qté (2) Écrou hexagonal 7/16-14  Qté (4) Rondelle conique dentée 1/2” 

Serrer toute la visserie 7/16-14 GR5 au couple de 50 lb-pi (68 N*M). 

Remarque : Vérifier l’attelage fréquemment, en s’assurant que toute la visserie et la boule sont serrées adéquatement.  Si l’attelage est enlevé, boucher tous les trous 
percés dans le coffre ou la carrosserie afin de prévenir l’infiltration d’eau ou de gaz d’échappement.  Un attelage ou une boule endommagés doivent être enlevés et 
remplacés.  Observer les mesures de sécurité appropriées en travaillant sous le véhicule et porter des lunettes de protection.  Ne jamais utiliser une torche pour découper 
un accès ou un trou de fixation.  Ce produit est conforme aux normes V-5 et SAE J684 de la V.E.S.C. (État de New York) concernant les spécifications en matière de 
sécurité des systèmes d’attelage. 

Visserie : F75118 

Ne pas excéder les spécifications de poids du 
fabricant du véhicule de remorquage, ni : 

Type d’attelage Poids brut max. 
de la remorque (lb) 

Poids max. au 
timon (lb) 

Répartition de la charge 5 000 (2 270 kg) 500 (227 kg) 
Capacité de charge 
Montage sur boule 3 500 (1 589 kg) 350 (159 kg) 

Points d’accès au câblage :  SUV, SUV2 

Form: F205 Rev A  5-6-05 

Carénage 

Attelage 1-1/4”  
d'origine 

Longeron 

Serrer la visserie M6 x 1.00 CL8.8 au couple de 10 lb-pi (14 N*M). 

Longeron 

Fente d’accès 
des deux côtés 

Écrous à souder  
existant 

Attelage/pare-chocs 
existant d'origine (OEM) 

Trous percés 
des deux côtés 

Écran thermique 
Trous de fixation 

 

Visserie similaire 
des deux côtés 

 



Instrucciones de instalación  
Ford Escape 

Mazda Tribute 

Números de partes: 

75118, 87635, 
44723, 70636, 
78219 U-Haul 

El enganche se muestra en la posición correcta 
Equipo necesario: Tijeras para metal 

Llaves:  10mm, 11/16, 18mm 
Brocas:  Ninguna 

1. Retire el protector de calor en el modelo 2002 y anteriores. 
2. Inserte los pernos de carruaje y los bloques a través del orificio de acceso en el extremo del bastidor como se muestra en la Figura 1.  
 Nota: Mantenga los pernos de carruaje y los bloques independientes entre sí para la inserción (ver Figura 3). 
3. Levante el enganche a su posición e instale arandelas cónicas dentadas y tuercas hexagonales. 
 Nota: Tenga cuidado de no empujar los tornillos de nuevo al bastidor. 
4. Recorte el protector de calor como se muestra en la Figura 2. 

5. Vuelva a instalar el protector de calor usando los tornillos existentes excepto sobre el soporte del enganche use un perno hexagonal M6  nuevo y 
la arandela plana suministrada con el enganche (ver Figura 4). 

Apriete todos los tornillos M6 x 1.00 CL8.8 con una llave de torsión a 10 Lb.-pies (14 N*M) 

© 2002, 2009, 2010, 2014Cequent Performance Products - Impreso en México Hoja 5 de 6 N75118 05-15-24 Rev. C 

 Cant. (6) Perno de carruaje 7/16-14 x 1/3/4 GR5  Cant. (6) Tuerca hexagonal 7/16-14 

 Cant. (6) Bloque espaciador ¼” x 1 x 3  Cant. (1) Perno hexagonal M6 x 1.00 x 20mm CL8.8 

 Cant. (6) Arandela cónica dentada 7/16”  Cant. (1) Arandela plana ¼” 

Apriete todos los tornillos 7/16-14 GR5 con una llave de torsión a 50 Lb.-pies (68 N*M) 

Nota: Revise el enganche con frecuencia, verificando que todos los tornillos y la bola estén correctamente apretados.  Si se quita el enganche tape todos los orificios en el colector del baúl u 
otros paneles de la carrocería para evitar la entrada del agua y los gases del escape.  Se debe retirar y reemplazar un enganche o bola que se haya dañado.  Observe las precauciones de 
seguridad al trabajar por debajo del vehículo y use protección visual.  No corte los orificios de acceso o accesorios con soplete. 
Este producto cumple con las especificaciones y requisitos de seguridad para conectar dispositivos y sistemas de remolque del estado de Nueva York, V.E.S.C. Regulación V-5 y SAE J684. 
 

Kit de tornillos: F75118 

No supere la calificación inferior entre el 
fabricante del vehículo de remolque o  

Tipo de enganche Peso bruto máximo 
del remolque (LB) 

Peso máx. de la 
horquilla (LB) 

Distribución de peso 5000 (2270 Kg.) 500 (227 Kg.) 
Carga de peso 

Montaje esférico 3500 (1589 Kg.) 350 (159 Kg.) 

Ubicación de acceso al cableado:  SUV, SUV2 

Form: F205 Rev A  5-6-05 

Placa 
protectora 

Larguero del bastidor 

Larguero del bastidor 
Orificio de acceso 
Ambos lados 

Orificios de instalación 
del protector de calor 

Enrolle el cable de insertar 
Para mantener el bloque 
Independiente del perno 

Figura 3 

2”-4” 

Figura 4  
 

Protector de calor 
Soporte 

Larguero del bastidor 

 

Tornillos iguales 
ambos lados 

Figura 1 

Protector de calor 

  11-1/4” 
(286 mm) 

 3-3/4” 
(95mm) 

     2” 
(51mm) 

Recorte ranura ¾” ancha 

Muesca en esta área 

       Figura 2 
(2002 y modelos anteriores) 



Instrucciones de instalación 
Ford Escape 

Mazda Tribute 
Instalación opcional con el enganche/(parachoques 

O.E.M. Clase 2 integrado existente 

Números de partes: 
75118, 87635, 
44723, 70636, 
78219 U-Haul 

El enganche se muestra en la 
posición correcta 

Equipo necesario: Tijeras par metal 

Llaves:  10mm, 11/16, 18mm 
Brocas:  7/16”, ½” 

Instalación opcional con enganche/parachoques O.E.M. Clase 2 integrado existente 
1. Retire el protector de calor en modelos 2002 y anteriores 
2. Levante el enganche a su posición y sin apretar instale pernos hexagonales en tuercas de soldar existentes. 
3. Usando el enganche como plantilla, perfore un orificio a través de la ranura de instalación central en un ángulo ligero hacia el centro del 

vehículo. 
4. Baje el enganche refaccionado y abra el orificio de 7/16” a ½” 
5. Abra la ranura de 5/8” x 15/16” delantera del orificio más delantero del perno para aceptar un bloque de 1” x 3”. 
6. Inserte con cable el bloque y el perno de carruaje a través del orificio de acceso dentro del orificio perforado. 
7. Levante el enganche a su posición con los tornillos nuevos. 
8. Apriete todos los tornillos de 7/16-14 GR5 con una llave de torsión a 50 Lb.-pies (68 N*M) 
  Apriete todos los tornillos M12 x 1.75 CL10.9 con una llave de torsión a 75 Lb.-pies (102 N*M) 
9. Recorte el protector de calor según se indica en la Figure 2. 
10. Vuelva a instalar el protector de calor usando los tornillos existentes, excepto sobre el soporte del enganche use el perno hexagonal M6 

nuevo y la arandela plana  suministrada con el enganche (ver Figura 4). 

Apriete todos los tornillos M12 x 1.75 CL10.9 con una llave de torsión a 75 75 Lb.-pies (102 N*M) 

© 2002, 2009, 2010, 2014 Cequent Performance Products - Impreso en México Hoja 6 de 6 N75118 05-15-24 Rev. C 

 Cant. (2) Perno de carruaje 7/16-14 x 1/3/4 GR5  Cant.  (1) Perno hexagonal M6 x 1.00 x 20mm CL8.8 

 Cant.  (2) Bloque espaciador ¼” x 1 x 3  Cant.  (1) Arandela plana ¼” 

 Cant. (2) Arandela cónica dentada 7/16”  Cant. (4) Perno hexagonal M12 x 1.75 x 45mm CL10.9 

 Cant. (2) Tuerca hexagonal 7/16-14  Cant. (4) Arandela cónica dentada ½” 

Apriete todos los tornillos 7/16-14 GR5 con una llave de torsión a 75 50 Lb.-pies(68 N*M) 

Nota: Revise el enganche con frecuencia, verificando que todos los tornillos y la bola estén correctamente apretados.  Si se quita el enganche tape todos los orificios en el colector del baúl u 
otros paneles de la carrocería para evitar la entrada del agua y los gases del escape.  Se debe retirar y reemplazar un enganche o bola que se haya dañado.  Observe las precauciones de 
seguridad al trabajar por debajo del vehículo y use protección visual.  No corte los orificios de acceso o accesorios con soplete. 
Este producto cumple con las especificaciones y requisitos de seguridad para conectar dispositivos y sistemas de remolque del estado de Nueva York, V.E.S.C. Regulación V-5 y SAE J684. 

Kit de tornillos: F75118 

No supere la calificación inferior entre el 
fabricante del vehículo de remolque o  

Tipo de enganche Peso bruto máximo 
del remolque (LB) 

Peso máx. de la 
horquilla (LB) 

Distribución de peso 5000 (2270 Kg.) 500 (227 Kg.) 
Carga de peso 

Montaje esférico 3500 (1589 Kg.) 350 (159 Kg.) 

Ubicación de acceso al cableado:  SUV, SUV2 

Form: F205 Rev A  5-6-05 

Placa protectora 

Enganche 
1-1/4” O.E.M. 
 

Larguero del bastidor 

Apriete el tornillo M6 x 1.00 CL8.8 con una llave de torsión a 75 Lb.-pies (14 N*M) 

Larguero del bastidor 

Ranura de acceso 
Ambos lados 

Tuercas de soldar  
existentes 

Enganche/parachoques 
O.E.M. existente 

Orificio perforado 
Ambos lados 

Orificios de instalación 
del protector de calor 
 

 

Tornillos iguales 
ambos lados 

 


	Slide Number 1
	Slide Number 2
	Slide Number 3
	Slide Number 4
	Slide Number 5
	Slide Number 6


<<

  /ASCII85EncodePages false

  /AllowTransparency false

  /AutoPositionEPSFiles true

  /AutoRotatePages /All

  /Binding /Left

  /CalGrayProfile (Dot Gain 20%)

  /CalRGBProfile (sRGB IEC61966-2.1)

  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)

  /sRGBProfile (sRGB IEC61966-2.1)

  /CannotEmbedFontPolicy /Warning

  /CompatibilityLevel 1.4

  /CompressObjects /Tags

  /CompressPages true

  /ConvertImagesToIndexed true

  /PassThroughJPEGImages true

  /CreateJobTicket false

  /DefaultRenderingIntent /Default

  /DetectBlends true

  /DetectCurves 0.0000

  /ColorConversionStrategy /LeaveColorUnchanged

  /DoThumbnails false

  /EmbedAllFonts true

  /EmbedOpenType false

  /ParseICCProfilesInComments true

  /EmbedJobOptions true

  /DSCReportingLevel 0

  /EmitDSCWarnings false

  /EndPage -1

  /ImageMemory 1048576

  /LockDistillerParams false

  /MaxSubsetPct 100

  /Optimize true

  /OPM 1

  /ParseDSCComments true

  /ParseDSCCommentsForDocInfo true

  /PreserveCopyPage true

  /PreserveDICMYKValues true

  /PreserveEPSInfo true

  /PreserveFlatness true

  /PreserveHalftoneInfo false

  /PreserveOPIComments false

  /PreserveOverprintSettings true

  /StartPage 1

  /SubsetFonts true

  /TransferFunctionInfo /Apply

  /UCRandBGInfo /Preserve

  /UsePrologue false

  /ColorSettingsFile ()

  /AlwaysEmbed [ true

  ]

  /NeverEmbed [ true

  ]

  /AntiAliasColorImages false

  /CropColorImages true

  /ColorImageMinResolution 300

  /ColorImageMinResolutionPolicy /OK

  /DownsampleColorImages true

  /ColorImageDownsampleType /Bicubic

  /ColorImageResolution 300

  /ColorImageDepth -1

  /ColorImageMinDownsampleDepth 1

  /ColorImageDownsampleThreshold 1.50000

  /EncodeColorImages true

  /ColorImageFilter /DCTEncode

  /AutoFilterColorImages true

  /ColorImageAutoFilterStrategy /JPEG

  /ColorACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /ColorImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000ColorACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000ColorImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasGrayImages false

  /CropGrayImages true

  /GrayImageMinResolution 300

  /GrayImageMinResolutionPolicy /OK

  /DownsampleGrayImages true

  /GrayImageDownsampleType /Bicubic

  /GrayImageResolution 300

  /GrayImageDepth -1

  /GrayImageMinDownsampleDepth 2

  /GrayImageDownsampleThreshold 1.50000

  /EncodeGrayImages true

  /GrayImageFilter /DCTEncode

  /AutoFilterGrayImages true

  /GrayImageAutoFilterStrategy /JPEG

  /GrayACSImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /GrayImageDict <<

    /QFactor 0.15

    /HSamples [1 1 1 1] /VSamples [1 1 1 1]

  >>

  /JPEG2000GrayACSImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /JPEG2000GrayImageDict <<

    /TileWidth 256

    /TileHeight 256

    /Quality 30

  >>

  /AntiAliasMonoImages false

  /CropMonoImages true

  /MonoImageMinResolution 1200

  /MonoImageMinResolutionPolicy /OK

  /DownsampleMonoImages true

  /MonoImageDownsampleType /Bicubic

  /MonoImageResolution 1200

  /MonoImageDepth -1

  /MonoImageDownsampleThreshold 1.50000

  /EncodeMonoImages true

  /MonoImageFilter /CCITTFaxEncode

  /MonoImageDict <<

    /K -1

  >>

  /AllowPSXObjects false

  /CheckCompliance [

    /None

  ]

  /PDFX1aCheck false

  /PDFX3Check false

  /PDFXCompliantPDFOnly false

  /PDFXNoTrimBoxError true

  /PDFXTrimBoxToMediaBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXSetBleedBoxToMediaBox true

  /PDFXBleedBoxToTrimBoxOffset [

    0.00000

    0.00000

    0.00000

    0.00000

  ]

  /PDFXOutputIntentProfile (None)

  /PDFXOutputConditionIdentifier ()

  /PDFXOutputCondition ()

  /PDFXRegistryName ()

  /PDFXTrapped /False



  /CreateJDFFile false

  /Description <<



    /BGR <>

    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>

    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>

    /CZE <>

    /DAN <>

    /DEU <>

    /ESP <>

    /ETI <>

    /FRA <>

    /GRE <>



    /HRV <>

    /HUN <>

    /ITA <>

    /JPN <>

    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>

    /LTH <>

    /LVI <>

    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)

    /NOR <>

    /POL <>

    /PTB <>

    /RUM <>

    /RUS <>

    /SKY <>

    /SLV <>

    /SUO <>

    /SVE <>

    /TUR <>

    /UKR <>

    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)

  >>

  /Namespace [

    (Adobe)

    (Common)

    (1.0)

  ]

  /OtherNamespaces [

    <<

      /AsReaderSpreads false

      /CropImagesToFrames true

      /ErrorControl /WarnAndContinue

      /FlattenerIgnoreSpreadOverrides false

      /IncludeGuidesGrids false

      /IncludeNonPrinting false

      /IncludeSlug false

      /Namespace [

        (Adobe)

        (InDesign)

        (4.0)

      ]

      /OmitPlacedBitmaps false

      /OmitPlacedEPS false

      /OmitPlacedPDF false

      /SimulateOverprint /Legacy

    >>

    <<

      /AddBleedMarks false

      /AddColorBars false

      /AddCropMarks false

      /AddPageInfo false

      /AddRegMarks false

      /ConvertColors /NoConversion

      /DestinationProfileName ()

      /DestinationProfileSelector /NA

      /Downsample16BitImages true

      /FlattenerPreset <<

        /PresetSelector /MediumResolution

      >>

      /FormElements false

      /GenerateStructure true

      /IncludeBookmarks false

      /IncludeHyperlinks false

      /IncludeInteractive false

      /IncludeLayers false

      /IncludeProfiles true

      /MultimediaHandling /UseObjectSettings

      /Namespace [

        (Adobe)

        (CreativeSuite)

        (2.0)

      ]

      /PDFXOutputIntentProfileSelector /NA

      /PreserveEditing true

      /UntaggedCMYKHandling /LeaveUntagged

      /UntaggedRGBHandling /LeaveUntagged

      /UseDocumentBleed false

    >>

  ]

>> setdistillerparams

<<

  /HWResolution [2400 2400]

  /PageSize [612.000 792.000]

>> setpagedevice



